
ENERGY EVALUATION

Town of Brattleboro
Wastewater Treatment Facility

Riverside Drive
Brattleboro, Vermont

PROCESS ENERGY SERVICES, LLC
WATER  WASTEWATER  INDUSTRIAL



1

ENERGY EVALUATION

for the

TOWN OF BRATTLEBORO

WASTEWATER TREATMENT FACILITY

October 2017

Riverside Drive
Brattleboro, Vermont

Performed by:

Process Energy Services, LLC
2 Lafayette Rd.

Londonderry, New Hampshire 03053
(603) 537-1286

Supported by:

Efficiency Vermont



2

TABLE OF CONTENTS

SECTION 1. EXECUTIVE SUMMARY...................................................................................................................4

1.1 OVERVIEW .......................................................................................................................................................4
[...]
environment. For this anoxic mode, the
flow is a combination of primary clarifier
effluent and recycled RBC effluent.

The MBBR has a treatment capacity of 6
MGD. The system includes plastic media
that moves within the reactor to provide a
surface aerator for biological growth.
Screens are used to prevent the media from
entering the suction piping of the recycle
pumps. The diffused air system is fed from
three turbo blowers rated for 330 scfm @
11.4 psig. Each blower is equipped with a 25 hp motor and VFD. A dissolved oxygen (DO) probe
automatically controls the blower airflow rate.

The operator can divert 0 to 100% of the flow (up to 6 MGD) to the reactor by opening a pinch valve on
the primary effluent in the pump gallery. The primary effluent flow rate can be automatically controlled
by setting the flow rate as a percentage of the influent plant flow, or as a constant flow rate. Based on the
system flow meter value, the pinch valve is modulated to get the desired flow rate.



3. FACILITY SYSTEMS

18

When the system is operating in the anoxic mode, two constant
speed 6.1 hp submersible mixers are operated continuously to keep
solids suspended in each tank. The recycle pumps are 20 hp screw
centrifugal pumps equipped with VFDs that are adjusted based on
the MBBR wetwell level. The RBC recycle flow rate to the MBBR
is automatically controlled by modulating a pinch valve, based on a
percentage of the influent plant flow, or as a constant flow rate. The
MBBR has a maximum flow capacity based on the number of
available pumps. With one recycle pump running, the maximum
permitted flow is 4.5 MGD.

Using 2016 run time hours recorded by staff and power measurements taken on site, the annual system
energy use was estimated in Table 3.7

Table 3.7: MBBR Equipment Energy Use Estimate

Equipment Motor Hp
Power Draw

(kW)
Annual Hours

Energy Use
(kWh)

Blower #1 25.00 11.19 252 2,820

Blower #2 25.00 11.19 967 10,821

Blower #3 25.00 11.19 1593 17,826

Recycle Pump #1 20.00 5.97 866 5,168

Recycle Pump #2 20.00 5.97 1982 11,829

Mixer #1 6.10 3.19 193 615

Mixer #2 6.10 3.19 6 19

Air Sparger Compressor 5.00 2.61 300 783

Total 49,880

The staff has done a good job minimizing equipment use to maintain low system energy use.



3. FACILITY SYSTEMS

19

3.8 Rotating Biological Contactors

Wastewater flows from the discharge of the
primaries to a flow splitter structure, which
distributes flow to either the MBBR system or the
rotating biological contactors (RBCs) for secondary
treatment. As discussed in the MBBR section,
approximately 20% of the flow is diverted to the
MBBR system before being combined with the
primary effluent flow to the RBCs.

The RBC system is an efficient fixed film wastewater
treatment process that is an alternative to a conventional high-energy use activated sludge system that
uses aeration and return activated sludge pumps for the biological process. RBC systems also generate
less sludge resulting in lower sludge disposal costs.

Each RBC consists of a rotating shaft with multiple sheets of high-density polyethylene media used for
biological growth to oxidize waste material. The shafts are slowly rotated with 5 hp drive units coupled
with gear reducers.

The RBC system at the Brattleboro facility consists of twenty units, which include low density, medium
density, and high-density units. The RBC units are arranged in three treatment stages in four parallel
trains. The first stage of each train consists of three low density RBCs, the second stage is one medium
density RBC, and the third stage consists of one high density RBC.

Figure 3.4: RBC Layout

Stage 1

Stage 2

Stage 3



3. FACILITY SYSTEMS

20

Air can be provided to the RBC periodically with the MBBR Blowers to provide aeration or help remove
excessive media biological growth. For this operation the Operator must connect hoses to one of the three
air stand-pipes, set manual valves and operate the VFD manually. According to the O&M manual, the
minimum recommended airflow rate is 150 CFM, and the maximum is 1350 CFM.

The Brattleboro WWTF is one of the few RBC facilities in New England with load cells under each
RBC. The staff tracks shaft weight on a regular basis to be sure each RBC is operating in the optimal
range. When the shaft weight in the final stage is in the 20,000 to 25,000 lb range, the staff takes a train
off line. An example of the weight-tracking sheet for May 2017 is shown below.

Table 3.8: RBC Shaft Weight Data Sheet

Process Energy Services summarized RBC data from three other wastewater facilities and benchmarked
the data based on flow and influent BOD load in Table 3.9. Although the Brattleboro kWh/MG was
slightly higher than the other facilities, the kWh/lb of BOD was excellent with only the Plymouth, NH
WWTF at a lower value. The BOD process load provides a better benchmarking indicator for RBC
system energy use.



3. FACILITY SYSTEMS

21

Table 3.9: RBC Benchmarking (RBC Energy Use Only)

NH Plant with RBCs

RBC System
Annual

Energy Use
(kWh)

Total
Annual
Flow
(MG)

Annual
Average
kWh/MG
Treated

Average Influent
BOD Load
(lbs/day)

Annual Average
kWh/lbs BOD

Bennington, VT (2013) 675,143 1084 622 2,665 0.69

St. Johnsbury, VT (2013) 211,715 336 630 1,731 0.34

Brattleboro, VT (2016) 329,471 403 817 2,710 0.33

Plymouth, NH (2016) 104,244 131 795 1,411 0.20

The above table shows that the staff has done an excellent job optimizing RBC system operation. A
summary of annual system energy use shown in Table 3.10 using the average power draw from sample
RBC unit measurements.

Table 3.10: RBC System Equipment Energy Use Estimate

Equipment Motor Hp
Power Draw

(kW)
Annual Hours

Energy Use
(kWh)

RBC 1E 5.0 2.05 7300 14,976

RBC 2E 5.0 2.05 7300 14,976

RBC 3E 5.0 2.05 7300 14,976

RBC 4E 5.0 2.05 7300 14,976

RBC 5E 5.0 2.05 7300 14,976

RBC 6E 5.0 2.05 8760 17,971

RBC 7E 5.0 2.05 8760 17,971

RBC 8E 5.0 2.05 8760 17,971

RBC 9E 5.0 2.05 8760 17,971

RBC 10E 5.0 2.05 8760 17,971

RBC 1W 5.0 2.05 8760 17,971

RBC 2W 5.0 2.05 8760 17,971

RBC 3W 5.0 2.05 8760 17,971

RBC 4W 5.0 2.05 8760 17,971

RBC 5W 5.0 2.05 8760 17,971

RBC 6W 5.0 2.05 7300 14,976

RBC 7W 5.0 2.05 7300 14,976

RBC 8W 5.0 2.05 7300 14,976

RBC 9W 5.0 2.05 7300 14,976

RBC 10W 5.0 2.05 7300 14,976

Total 329,471

The staff is already tracking RBC unit weights and taking the initiative to take trains off line as shown in
Table 3.6. To build on this effort, we have outlined the potential savings if the off time for the selected
trains can be extended by another 20%. This will require additional monitoring of the load cell data to



3. FACILITY SYSTEMS

22

insure that the on-line unit weights are in the ideal range for optimal biomass thickness (0.30” to 0.50”).
The savings for this measure is reviewed in OM #3.

3.9 Secondary Clarifiers

After the aeration system, flow is directed to two 68’ diameter
secondary clarifiers with a side water depth of 11’. The
secondary clarifiers remove suspended solids from the
effluent prior to discharging to the disinfection system. Each
secondary clarifier uses a 0.5 hp collector drive to collect the
settled sludge and operates continuously.

The secondary sludge pumps are operated as required to
pump secondary sludge to the primary clarifiers for co-
settling with the primary sludge. This low energy system does
not contribute significantly to overall facility energy use.

Annual system energy use is estimated below.

Table 3.11: Secondary Clarifier Energy Use Baseline

Equipment Motor Hp
Power Draw

(kW)
Annual Hours

Energy Use
(kWh)

East Secondary Clarifier Drive 0.50 0.30 8760 2,614

West Secondary Clarifier Drive 0.50 0.30 6000 1,790

Secondary Sludge Pump #1 3.00 1.34 3120 4,190

Secondary Sludge Pump #2 3.00 1.34 3325 4,465

Total 13,059

3.10 Plant Water System

The plant water system consists of three ITT pumps and
pressure based control system located in a concrete
building at the south side of the site.

Each pump is rated for 155 gpm @ 200’ TDH (86.6 psi).
The pumps are equipped with 15 hp motors and VFDs.
Staff indicated that the system is set-up to maintain 70 psi
(162’ + ~10’ from gauge to water surface = 172’ TDH).
The system is not equipped with a flow meter, but based
on 81% VFD speed observed during our site visit, the
flow was estimated to be 40 gpm using the original pump
curve in Figure 3.5. When flow requirements exceed the capacity of one pump and pressure is reduced, a
second pump is automatically activated and operated in parallel with the lead pump.



3. FACILITY SYSTEMS

23

Plant water is used for site hydrants, spray water for the fine screen unit, rotary press wash water and
circulated through the water source heat pumps. With the constant use of flow required for the water
source heat pumps, there are limited opportunities to reduce plant water system capacity and energy use.

Figure 3.5: Plant Water Pump Curve

The power draw measured for one pump operating at 81% speed was 4.5 kW, although pump capacity
and power draw will increase during dewatering or when screen spray water is needed. We estimate that
system flow averages approximately 40 gpm. At this flow rate, pump efficiency is approximately 35%
based on the pump curve.

Many packaged plant water systems include a smaller “pony” pump that can provide lower flows at a
higher efficiency than the standard sized pumps. This was considered for the Brattleboro system, but
preliminary calculations revealed that more savings would be achieved with a simple pressure reduction
compared to replacing one of the 15 hp pumps with a smaller unit.

A fine screen wash system is typically the wastewater process with the highest-pressure requirements
(unless a GBT or BFP is used for dewatering). The wash system typically requires a minimum flow of 40
gpm @ 30 psi pressure. The facility O&M manual also indicates that 70 psi is the maximum pressure
required for the system. In OM #5, we recommend adjusting the plant water pressure setpoint to 50 psi,
which should be sufficient for end use requirements.

81% speed (1434 rpm)
Estimated Flow: 40

gpm 100% Speed
Estimated Flow: 212 gpm

70 psi



3. FACILITY SYSTEMS

24

3.11 Disinfection

After the secondary clarifiers, effluent flow is directed to the
chlorine contact tank. Sodium hypochlorite is added for effluent
disinfection and mixed with a flash mixer equipped with a
VFD, before being discharged to the Connecticut River.

The system includes two 1600-gallon chemical storage tanks
and metering pumps in the Chemical Building. In addition to
effluent chlorination, hypochlorite can also be added to the
secondary clarifiers if needed.

The disinfection system is a low energy system with minimal
energy use. Staff has optimized the operation of the 5 hp flash mixer VFD by reducing the speed to
provide sufficient mixing without excessive energy use.

3.12 Sludge Storage & Dewatering

Digested sludge is pumped to the digested sludge storage
tank prior to dewatering. The sludge is mixed with a 20 hp
hyperbolic mixer equipped with a VFD and timer. Normal
operation is for the mixer to operate continuously at a VFD
speed of approximately 90%. The day before the sludge is
dewatered, the mixer is operated with the timer to activate
the mixer 10 minutes every hour to allow the sludge to
settle. The run time hours in 2016 show the mixer operating
93% of the time.

The dewatering system includes two sludge feed pumps, polymer system, two rotary sludge presses, and
two sludge conveyors. The dewatering system (with both presses operating) is normally operated 20
hours/week. The two sludge feed pumps are equipped with 5 hp motors and VFDs, and pump thickened
sludge from the sludge storage tank to the rotary press where polymer is introduced just before the
flocculator before being directed to the press. The sludge conveyors transport dewatered sludge from the
rotary press to the sludge truck bay where the cake is discharged to a sludge trailer.

Estimated annual energy use for the system shown in Table 3.12 is based on 2016 run time data and site
power measurements. The most significant energy use system equipment is for sludge mixing, which
accounts for 70% of the system energy use. In OM #4, we have recommended adjusting the VFD to
operate to 50% speed, or to cycle the mixer on/off on a regular basis to reduce equipment energy use.



3. FACILITY SYSTEMS

25

Table 3.12: Sludge Thickening/Dewatering System Energy Use

Equipment Hp Power (kW) Annual Hours
Annual Energy

Use (kWh)

Sludge Storage Mixer 20.0 8.95 8127 72,753

Rotary Press Feed Pump #1 5.0 1.87 1153 2,150

Grinder #1 3.0 1.12 1153 1,290

Rotary Press Feed Pump #2 5.0 1.87 1255 2,341

Grinder #2 3.0 1.12 1255 1,404

RSP Floc Tank #1 2.0 0.75 1153 860

Rotary Press #1 15.0 5.60 1153 6,451

RSP Floc Tank #2 2.0 0.75 1255 936

Rotary Press #2 15.0 5.60 1255 7,022

Dry Polymer Screw 0.8 0.28 1255 351

Conveyor Blower 2.5 0.93 1255 1,170

Polymer Pump #1 0.5 0.19 1153 215

Polymer Pump #2 0.5 0.19 1255 234

Polymer Mixer 0.8 0.30 1255 374

Sludge Conveyor #1 3.0 1.12 1255 1,404

Sludge Conveyor #2 3.0 1.12 1255 1,404

Pump Gallery Odor Control Fan #1 2.0 0.75 2000 1,492

Pump Gallery Odor Control Fan #2 2.0 0.75 2000 1,492

Sidestream Pump #1 3.0 1.12 104 116

Sidestream Pump #2 3.0 1.12 114 128

Total 103,589

3.13 Sludge Digesters

The sludge digestion system was originally designed to be a
two-phase anaerobic digestion (2PAD) process. The Infilco-
Degremont, Inc. (IDI) system includes two mesophilic
digesters, a thermophilic digester, pre-feed sequencing tank
(PFST), feed sequencing tank (FST) and heating tank (HT).
The system also includes heat exchangers and multiple
pumping systems, and was designed to process three sludge
batches per day at eight-hour intervals to produce Class A
biosolid.

The design intent was to first pump ambient temperature raw
sludge to the pre feed sequencing tanks to provide flow
equalization. From there this sludge would be pumped through a “sludge to sludge” heat exchangers that
are designed to preheat the raw sludge before being directed to the feed sequence tank while cooling the
55°C thermophilic sludge as it is pumped to the mesophilic digester which is kept at ~37°C. The
preheated sludge in the feed sequence tank is then pumped to the sludge heating tank where it is heated to
55°C before being pumped to the thermophilic digester which is also operated at 55°C. The digesters are
kept at their respective operating temperatures with heat coils around the cannon bubbler type mixers.
These heat coils are supplied hot water from the boiler hot water system.



3. FACILITY SYSTEMS

26

The feed tank and thermophilic tanks are insulated with foam insulation to minimize heating costs. The
mesophilic tanks are also insulated and equipped with floating covers. Gas compressors are used for each
of the digesters to keep the contents mixed using cannon bubble type mixers.

The system includes a combined heat and power (CHP) Capstone microturbine system rated to produce
65 kW. The unit was designed to generate power and heat from the digester gas before using the boilers.
The system includes digester gas conditioning equipment for removal of contaminates and siloxanes. The
gas conditioning equipment is self-controlled and runs concurrently with the microturbine or boiler.

The conditioning process was designed to run concurrently with the
microturbine. The gas treatment system blowers are designed for
concurrent operation with the generator and gas-fired boiler B-1 or B-2.
The gas system includes a boiler feed line point downstream of the
blowers, but upstream of moisture and siloxane removal treatment. This
avoids the need to operate the gas treatment equipment when using the gas
directly in the boilers.

The digester heating system includes two Buderus boilers. One boiler is
provided with dual fuel burners (biogas and fuel oil) and one unit is set-up
for only fuel oil. The boilers provide heat for the process and also the